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NOTES:

1. Use parts specified by Wright Manufacturing, Inc. Use of other parts may
compromise the safe use of the mower and could void the warranty.

2. Electronic copies of this document are available at www.wrightmfg.com

3. To obtain parts see your local dealer. You can find your local Wright
dealer by going to www.wrightmfg.com and clicking on the Dealer Locator.
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MAIN ASSEMBLY Cright

ommercial products

PN DESCRIPTION
11990001 |BOLT HEX, 1/4-20 x 5/8 Z5
11990030 |BOLT, FLANGE LOCK, 3/8-16 x 3/4 Z5
11990046 |HARDWARE, BOLT FLANGE LOCK, 3/8-16 x 1 Z8
11990053 |BOLT HEX, 3/4-10 x 2 1/4 Z5
12990006 |[NUT FLANGE LOCK, 1/4-20 75
12990007 |NUT, FLANGE LOCK, 5/16-18 Z5
12990008 |NUT, FLANGE LOCK, 3/8-16 Z5
12990026 |NUT NYLOCK, 3/4-10 Z5
13990009 |WASHER, FLAT, 1/4 Z5
13990015 |MACHINE BUSHING, 1/2 x 7/8 x 18GA PLAIN
15990009 |E-CLIP, 0.500 x 0.050
16410008 |[SPRING, EXTENSION, 0.625 x 2.500 Z
18410012 |DECK COVER KNOB, 0.312
21420003 |[DETENT PIN .375 x 2.25
72410001 |NUT, LUG 1/2-20
72410045 |TIRE, 20 X 10 - 5 BLACK TURFMASTER
93410311 |WSTX BRAKE PULL BAR
93410315 |[WSTX REAR GUARD
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15990009

12990007

13990015

93410311
18410012

21420003

93410315
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11990001
13990009
12990006

11990030

72410045
72410001
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TRACTOR BODY ASSEMBLY Cright

ommercial products

PN DESCRIPTION QTY PN DESCRIPTION QTY
11990012 |BOLT, FLANGE LOCK, 5/16-18 x 3/4 Z5 2 12990022 [INUT NYLOCK JAM, 1/2-13 75 2
11990016 |BOLT CARRIAGE, 3/8-16 x 1 75 4 12990031 |NUT, TOP LOCK 3/8-16 Z5 6
11990017 |BOLT CARRIAGE, 7/16 x 1 Z5 8 12990050 |NUT, FLANGE LOCK, 5/8-11 Z5 2
11990030 |BOLT, FLANGE LOCK, 3/8-16 x 3/4 Z5 4 13990007 |MACHINE BUSHING, 5/8x11/2x1/4Z 2
11990059 |BOLT CARRIAGE, 5/16-18 x 3/4 Z5 4 16410002 [3" COMPRESSION SPRING 1
11990065 |BOLT HEX, 5/16-18 x 1 1/4 75 1 16410014 |[OPC EXTENSION SPRING 1
11990088 |BOLT, HEX, 5/8-11 x 4 Z5 2 52410003 |[SWITCH, NORMAL OPEN, BLACK 1
11990109 |BOLT, FLANGE LOCK, 1/2-13 x 1 3/4 Z5 2 72490001 |WHEEL, ANTI-SCALP 2
11990123 |BOLT, CARRIAGE, 3/8-16 x 2 1/2 Z5 6 87410009 |WZK PLATFORM BUSHING SPANNER 2
12990007 |NUT, FLANGE LOCK, 5/16-18 Z5 7 93410306 |WSTX BRAKE BAR WELDMENT 1
12990008 |NUT, FLANGE LOCK, 3/8-16 Z5 8 93410310 |[WSTX BRAKE SHOE CLEAT 2
12990009 |NUT, FLANGE LOCK, 7/16-14 75 8 93410313 |OPC TRIGGER 1

93410314 |SE OPC SWITCH HOLDER 1
11990059 ?,//]]990059

12990031
93410313

52410003
16410002

93410314
11990012
16410014

12990031

&990009

11990065
12990007. -

11990088
13990007

12990007
12990022 12990009

12990008

93410306
93410310
11990030

11990016
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DECK LIFT ASSEMBLY Cright

ommercial products

PN DESCRIPTION oTY PN DESCRIPTION oTY
11990043 [BOLT ALLAN SHOULDER, 0.375 x 0.750 2 14990001 [BRONZE BUSHING 4
11990057 |BOLT HEX, 1/2-20 x 5 1/2 Z5 2 15990006 |[GREASE FITTING, STRAIGHT, 1/4-28 2
11990059 [BOLT CARRIAGE, 5/16-18 x 3/4 Z5 8 15990010 |E-CLIP 7/8 2
11990070 |[BOLT HEX, 3/8-16 x 1 1/2 Z5 2 17420004 |GRIP, HANDLE BAR .75" X 14" 1
11990106 |[BOLT HEX, 1/2-20 x 1 3/4 75 4 24420045 [WSTX DECK LIFT ROD ASSEMBLY 2
12990007 |[NUT, FLANGE LOCK, 5/16-18 Z5 4 77410001 [BEARING, ROD END, 1/2-20 R.H. -
12990008 |[NUT, FLANGE LOCK, 3/8-16 Z5 4 77410002 |BEARING, ROD END, 1/2-20 L.H. -
12990011 [NUT, FLANGE LOCK, 5/16-24 75 4 77410004 |BEARING, STAMPED STEEL 2-BLT FLANGE 1" 2
12990035 |NUT HEX, 1/20-20 L.H. 75 - 93410299 [TRACTOR BODY WELDMENT 1
12990036 |NUT HEX, 1/2-20 75 - 93460121 |WSTX DECK LIFT AXLE 1
12990038 [NUT NYLOCK, 1/2-20 Z5 6 93460122 |WSTX RIGHT DECK LIFT ARM 1
12990039 |[NUT, TOP LOCK 5/16-18 Z5 2 93460123 |WSTX LEFT DECK LIFT ARM 1
13990017 [MACHINE BUSHING,7/8 x 1 3/8 x 10GA PLAIN 2 93460126 |WSTX DECK LIFT HANDLE 1
13990019 [MACHINE BUSHING,7/8 x 1 3/8 x 10GA PLAIN 2 95460020 |DECK LIFT HANGER ASSEMBLY 4
13990035 [MACHINE BUSHING, 1/2 x 7/8 x 14GA 4

93460126
e— 11990059

17420004 ~ .
ST 22
12990007 f 93460121
( 11990043

77410002
12990035

24420045\\\>/////////
12990011
77410004

11990057

11990106

\°\ 12990039

11990059

12990036

77410001
93460122

15990006 4
13990017 @ 13990035
15990010 ’
14990001 S /
N
e 12990038
13990019

11990106

13990035
93460123

12990038

12990008 11990070

95460020
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ENGINE DECK ASSEMBLY Qright"

ommercial products

PN DESCRIPTION PN DESCRIPTION

O
<

11990001 |BOLT HEX, 1/4-20 x 5/8 Z5 13990032 |WASHER, FLAT, 1/2 x 2 x 0.062 Z5

11990005 |BOLT, HEX, 3/8-16 x 2 Z5 15990003 |KEY, 1/4" x 1/4" x 1" MODIFIED

11990010 |BOLT, HEX, 7/16-20 x 2 3/4 Z5 15990004 |[KEY, 5mm x 5mm x 25mm

11990012 |BOLT, FLANGE LOCK, 5/16-18 x 3/4 Z5 15990039 |TRIM, CLIP, FULL VINYL COATED, 0.375

11990015 |BOLT, FLANGE LOCK, 1/2-13 x 1 1/4 Z5 16460008 |[SET DECK LIFT SPRING

11990017 |BOLT CARRIAGE, 7/16 x 1 Z5 16460009 |DIE SPRING, 2.500

11990030 |BOLT, FLANGE LOCK, 3/8-16 x 3/4 Z5 71410007 [1.000 CLUTCH SPACER

11990046 |HARDWARE, BOLT FLANGE LOCK, 3/8-16 x 1 Z8 71410012 [1.000 x 5.250PD ENGINE PULLEY

11990059 |BOLT CARRIAGE, 5/16-18 x 3/4 75 71410020 [1.000 x 6.75PD x 200FT-LB CW CLUTCH

11990089 |BOLT, HEX, 1/2-20 x 3 1/2 Z5 71410021 |[CLUTCH WIRE, 19"

11990090 |BOLT, HEX, 1/4-20 x 1 P8 71460009 |PULLEY, BACK SIDE IDLER (5.00in RUNNING DIA)

12990007 |NUT, FLANGE LOCK, 5/16-18 Z5 71460042 [TAPERED BUSHING, 17mm BORE

12990008 |NUT, FLANGE LOCK, 3/8-16 Z5 71460060 |PULLEY, A-B 5.50in SINGLE GROOVE H BORE

12990010 |NUT, FLANGE LOCK, 1/2-13 Z5 71460064 |BELT, PUMP DRIVE

12990019 |NUT, NYLOCK, 1/4-20 Z5 93410301 |[WSTX ENGINE DECK WELDMENT

12990021 |NUT, NYLOCK, 5/16-18 Z5 93410302 |WSTX CLUTCH STOP

12990031 |NUT, TOP LOCK 3/8-16 Z5 93410312 |WSTX FAN HOLDER

12990055 |[NUT NYLOCK, 1/2-13 75 93440059 |[WSTX REAR SPRING HANGER

13990002 |WASHER, FLAT, 7/16 Z5 93490009 |WASHER, FLAT, 1/2x1 1/2 x 1/4 Z5

13990010 |WASHER, FLAT, 5/16 Z5 98460048 |IDLER ARM ASSEMBLY, RIGHT, 7"

N N R R NI N R R I Y Y Y N I Y Y
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13990014 |WASHER, SPLIT LOCK 7/16

93410312

// 12990021

11990017

16460008
11990059

12990008
93410301

11990012

93440059
11990030 11990046 T 12990055
%o 12990007 12990010
Lﬁ 93410302 12990031
- 13990010
.~ CABLETIE
15990039 71460064
71410021 71460009
11990001 71460060

15990003
71410012

71460042

11990090
TORQUE: 14 ft-lbs

15990004
93490009
13990002

98460048

71410020

13990032
11990089

s 11990010
TORQUE: 40-50 ft-lbs
WITH THREAD LOCKER

16460009
11990005
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52 DECK ASSEMBLY
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commercial products

PN DESCRIPTION QTY PN DESCRIPTION QTY
11990012 |BOLT, FLANGE LOCK, 5/16-18 x 3/4 Z5 15 71440009 |BLADE, 18.00 W-OFFSET (.5in) FUSION 3
11990013 [BOLT FLANGE LOCK, 5/16-18 x 1 Z5 19 71440012 |BLADE, 18.00 LOW NOISE -
11990038 [BOLT, HEX, 5/8-11 x 9 Z5 3 71460053 |PULLEY, SINGLE GROOVE H BORE 2
11990068 [BOLT, HEX, 3/8-16 x 2 1/4 Z5 1 71460054 |PULLEY, DOUBLE GROOVE H BORE 1
11990090 |BOLT, HEX, 1/4-20 x 1 P8 6 71460065 |DRIVE BELT 1
11990114 [BOLT HEX, 3/8-16 x 3 1/4 Z5 1 71460098 |PULLEY, 6IN BACKSIDE IDLER 2
11990129 [BOLT, CARRIAGE, 3/8-16 x 1 1/4 Z5 12 71460107 |DRIVE BELT 1
11990130 [BOLT CARRIAGE, 1/2-13 x 4 Z5 2 71460111 [PULLEY HUB, H-BORE x 1.000 MODIFIED 3
12990003 |NUT, HEX, 5/8-11 Z5 3 71460126 |SPINDLE, ASSEMBLY STANDER 3
12990007 |NUT, FLANGE LOCK, 5/16-18 Z5 34 72490002 |DECK WHEEL 5
12990008 |NUT, FLANGE LOCK, 3/8-16 Z5 12 93440058 |WSTX 52 DECK WELDMENT 1
12990018 |[NUT NYLOCK JAM, 1/2-20 Z5 5 93440060 [WSTX 52 DISCHARGE BAFFLE, TRIM 1
12990031 |NUT, TOP LOCK 3/8-16 Z5 2 93440061 |WSTX 52 DISCHARGE BAFFLE, DISCHARGE 1
12990055 |NUT NYLOCK, 1/2-13 75 2 93440062 [WSTX 52 MULTCH BAFFLE, RIGHT -
13990002 |WASHER, FLAT, 7/16 Z5 2 93440063 |WSTX 52 MULTCH BAFFLE, LEFT -
13990007 [MACHINE BUSHING, 5/8 x 1 1/2 x 1/4 Z 12 93440064 [WSTX 52 MULTCH BAFFLE, CENTER -
13990032 |WASHER, FLAT, 1/2 x 2 x 0.062 Z5 2 93440065 |52 DECK COVER, LEFT 1
13990039 |WASHER FLAT, 5/8 Z8 3 93440066 |52 DECK COVER, RIGHT 1
13990041 |WASHER, FLAT, 3/8 x 1 1/2 x 0.15 Z5 7 93460127 [DECK FRONT ROLLER BRACKET, WSTX 3
15990003 |[KEY 0.250 x 0.250 x 1.000 3 93460128 [DECK REAR ANTI SCALP ROLLER BRACKET, WSTX | 2
16460009 |DIE SPRING, 2.500 2 93460129 [BOLCK OFF PLATE, WSTX 1
17460002 |CAP, VINYL 3/8 X 1 2 93490009 [WASHER, FLAT, 1/2 x 1 1/2 x 1/4 Z5 2
17460004 [METAL HOLE PLUG, 2.000 3 93490017 |WSTX 48-52 STRIPING KIT MIDDLE PLATE 1
17460012 |RUBBER BUMPER 4 93490018 [WSTX STRIPING KIT FRONT PLATE 1
17460018 |WSTX 48 & 52 STRIPING RUBBER 1 95440011 |WSTX 52 MULCH KIT -
18410012 |DECK COVER KNOB, 0.312 4 98460047 [IDLER ARM ASSEMBLY, RIGHT, 7" 2
22420006 [BORE ADAPTOR, 30mm x 1.619L 1 BOLT2-20- [BOLT, HEX, 1/2-20 x 4 1/2 Z5 CUSTOM 5
22420007 |[BORE ADAPTER, 30mm x 1.319L 1 o
93440066
12990055 22420006
13990032 N 12990031
13790041 \ o O 93440065

93440062

16460009

13990002
93490009

98460047 13990041
17460002
11990013
93440058
93460129 11990013
//////W 12990007

18410012

12990031

17460012

71460065

11990114

\ 714600107 Y

~

)

11990130
93460127

93490017

93440060

|
[T————95440011

93490018

93440064
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12990008

17460018

13990041 17460004

T],QQOAXLE

8—— 12990003
& 13990007
AL—11990090
CXIORQUE: 14 fi-bs @

71460111

71460053
15990003 _ -

e

><"71460126

12990007

12990018
12990055

13990032

98460047
16460009
11990068

13990002
93490009

13990007

71440009
OPTIONAL: 71440012

X /7.
/s z

11990129

13990039

11990038
12990007
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UPRIGHT ASSEMBLY

C
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ommercial products

PN DESCRIPTION QTY PN DESCRIPTION QTY
11990001 [BOLT HEX, 1/4-20 x 5/8 Z5 2 13990020 |WASHER, SPLIT LOCK, 1/4 75 2
11990012 [BOLT, FLANGE LOCK, 5/16-18 x 3/4 Z5 4 13990035 [MACHINE BUSHING, 1/2 x 7/8 x 14GA 5
11990024 [SCREW PHILLIPS, 1/4-20 x3/4 SS 7 14990002 [BRONZE BEARING 0.500 x 1.000 2
11990027 [BOLT, HEX, 5/16-18 x 1 Z5 3 15990002 [HALF CLIP 2
11990055 [BOLT HEX, 1/2-20 x 1 1/2 75 1 15990006 |GREASE FITTING, STRAIGHT, 1/4-28 1
11990063 [SCREW PHILLIPS,1/4-20 x 1/2 SS 1 15990039 [TRIM, CLIP, FULL VINYL COATED, 0.375 1
11990065 [BOLT HEX, 5/16-18 x 1 1/4 Z5 1 16460001 [SPRING, EXTENSION, 0.750 x 3.500 1
11990069 [BOLT, HEX, 1/4-20 x 1 75 1 17410002 [GROMMET, BATTERY CABLES 1
11990074 |BOLT CARRIAGE, 3/8-16 x 3/4 Z5 4 17420003 [GRIP 1
11990089 [BOLT, HEX, 1/2-20 x 3 1/2 75 2 17460012 |[RUBBER BUMPER 2
11990092 |[BOLT HEX, 5/16-24 x 3/4 75 2 17470003 [GROMMET, 1.000 x 1.375 x 0.1875 1
12990007 [NUT, FLANGE LOCK, 5/16-18 75 8 24420044 |WSTX CONTROL ROD ASSEMBLY 4
12990008 [NUT, FLANGE LOCK, 3/8-16 75 4 52410003 |[SWITCH, NORMAL OPEN, BLACK 1
12990012 [NUT 'U', 1/4-20 FOR 11 GA 5 53490010 |CABLE, BATTERY, RED 38" W/ LUG INSUL. 1
12990019 |INUT, NYLOCK, 1/4-20 Z5 3 53490011 |[CABLE, BATTERY, BLACK 18 1/2" 2
12990038 |[NUT NYLOCK, 1/2-20 Z5 3 77410008 [BALL END, 5/16-24 RH 2
12990039 [NUT, TOP LOCK 5/16-18 Z5 2 77410009 |BALL END, 5/16-24 LH -
12990045 |NUT, TOP LOCK, 1/4-20 Z5 1 91410044 |WSTX UPRIGHT FUEL LINE PROTECTOR 1
12990051 INUT NYLOCK, 5/16-24 Z5 ’ 93420007 [STATIONARY HANDLEBAR 1
12990052 [NUT HEX, 5/16-24 LH Z5 - 93420080 [CONTROL LOCK LEVER 1
12990053 [NUT HEX, 5/16-24 Z5 - 93420087 |BRAKE LEVER 1
13990009 |WASHER, FLAT, 1/4 75 12 93420090 |[CONTROL LEVER LOCK 1
13990013 |WASHER SPLIT LOCK, 5/16 Z5 2 03420091 |CONTROL RELEASE BAR 1
13990015 [MACHINE BUSHING, 1/2 x 7/8 x 18GA PLAIN 2 98420069 |WSTX UPRIGHT ASSEMBLY B
11990063

12990038
77410009
12990052

91410044

15990002
12990012
11990024

93420007

11990055

12990051
77410008

16460001
93420091

11990027

77410008
112990053

11990024
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13990035

12990007
11990069
93420080

12990045

13990013
11990089

)i

12990007
11990065
12990038

12990007
13990015
14990002

13990035

17470003/ 11990074
13990009
12990039

12990038

52410003

11990012

11990027
13990009

11990001
13990020
17460012
17410002

\C( 14990002

53490011
53490010

13990035

12990051

13990009

93420087
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P/N 79530026

PLATFORM ASSEMBLY

PN DESCRIPTION oTY
11990015 |BOLT, FLANGE LOCK, 1/2-13 x 1 1/4 75 3
12990010 |NUT, FLANGE LOCK, 1/2-13 75 3
13990002 |WASHER, FLAT, 7/16 Z5 3
16460013 |SPRING, VELKY 3
17460005 [URETHANE BUSHING, .75 X 1.125 X .75 2
17460012 |RUBBER BUMPER 1
33410094 |PLATFORM STOP, HOSE 0.375 x 0.875 2
98410130 |PLATFORM ASSEMBLY 1

11990015
33410094

13990002

17460005

17460012

16460013

12990010

INSTRUMENT PANEL

PN DESCRIPTION
11990023 |[SCREW PHILLIPS, 10-32 x 1/2 75
12990015 |NUT, KEP 10-32 Z5
17420001 |PLUG, PANEL, BLACK
20420002 [IGINTION SWITCH FOR ELECTRIC START
52410007 |TIME DELAY MODULE
52420002 [THROTTLE CONTROL
52420003 |[PTO BLADE SWITCH
52460002 |[CHOKE CABLE WITH NUT
53490019 |RELAY
53490035 |[ELECTRICAL WIRE HARNESS
54420003 |DIGITAL HOUR METER
93420092 |INSTRUMENT PANEL

r \ 4420003 52460002
|
[ 52420003
v ,T\ 11990023
1~ |
L ! %
~J a

o]
<

e e e e e S DS

~|

I
I
20420002 ‘
I N

53490035

17420001

93420092

52420002
52410007 ADJUST LOCK NUT TO SuIT

53490019 12990015
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MOTOR SUPPORT ASSEMBLY Cright

ommercial products

PN DESCRIPTION
11990046 |HARDWARE, BOLT FLANGE LOCK, 3/8-16 x 1 78
12990046 [NUT CASTLE, 3/4-20
15990012 |PIN COTTER, 0.125 x 2.50
15990015 [WOODRUFFE KEY, 3/16 x 3/4, SAE J502
32410007 |[HYDRO-GEAR, HGM-15P
35410045 [FITTING, -08 MORB X -8 MJIC, 45-DEG ELBOW
72410013 |STUD, 1/2-20 x 1.000 FOR HUB
72410021 WHEEL HUB, 0.000 OFFSET
93410307 [WSTX WHEEL MOTOR SUPPORT

O
<

N E NI Y (R N ]

S 12990046
o TORQUE: 138-158 ft-lbs

11990046
TORQUE: 40-50 ft-lbs WITH THREAD LOCKER 72410013

ALWAYS REPLACE WITH NEW GRADE 8 BOLTS N7241002]
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CHUTE ASSEMBLY Cright

ommercial products

PN DESCRIPTION
11990003 |BOLT, HEX, 5/16-18 x4 1/2 Z5
11990016 |BOLT CARRIAGE, 3/8-16 x 1 Z5
11990027 |BOLT, HEX, 5/16-18 x 1 Z5
12990021 |NUT, NYLOCK, 5/16-18 Z5
12990031 |NUT, TOP LOCK 3/8-16 Z5
16460002 |[SPRING, TORSION, CHUTE DEFLECTOR
17460017 |RUBBER CHUTE DEFLECTOR
93460130 |FLEXIBLE CHUTE DEFLECTOR FLANGE
93460131 |FLEXIBLE CHUTE DEFLECTOR, CLAMP PLATE
98460052 |FLEXIBLE CHUTE DEFLECTOR ASSEMBLY

93460130 ) | 98460052
PO,

12990031

(o]
<

I Y (RSN EN S, § Y 13, = ]

16460002

11990003

\/\ 11990027

12990021

93460131

| - 11990016

CONTROL ARM ASSEMBLY

PN DESCRIPTION QTY
12990037 |NUT HEX, 0.750-16 Z5
17460005 |URETHANE BUSHING, .75 X 1.125 X .75
77410003 [ROD, BALL END, 0.750-16 RH
93460124 |WSTX CONTROL ARM WELDMENT
98410131 [CONTROL ARM ASSEMBLY, WSTX
VKSPNNR |SHAFT, SPACER, 0.500 x 0.750 x 3.985

R R S Y |

98410131 \

93460124

USE THREAD LOCKER

17460005
12990037

VKSPNNR

77410003
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DECK LATCH ASSEMBLY

PN

DESCRIPTION

O
<

11990044

BOLT HEX, 0.312-18 x 1.750 Z5

12990007

NUT, FLANGE LOCK, 5/16-18 75

13990010

WASHER, FLAT, 5/16 Z5

13990035

MACHINE BUSHING 1/2 ID 7/8 OD 14 GA.

16460011

SPRING, GEAR DRIVE

77410006

BEARING, BALL, 0.500x 1.125 x 0.310

93460120

WSTX DECK LIFT LATCH

98460050

WSTX DECK LIFT LATCH ASSEMBLY

VRN R RN E

= = 93460120

13990035

’////’//,,/~77410006
L"/””/’/,,,f—’98460050

12990007

13990010
11990044

DECK HANGER ASSEMBLY

16460011

PN

DESCRIPTION

O
<

11990043

BOLT ALLAN SHOULDER, 0.375 x 0.750

12990018

NUT NYLOCK JAM, 1/2-20 Z5

12990021

NUT, NYLOCK, 5/16-18 Z5

13990002

WASHER, FLAT, 7/16 Z5

13990024

WASHER, NEOPRENE 1/2" X 1 3/8" X 1/4"

15990045

CHAIN, 1/4 x 4 LINK x Grade 70

79410001

DECK HANGER

95460020

DECK HANGER ASSEMBLY 4-LINK

Y TSN SN R SN S [ ]

15990045 —_|

///////////////95460020
/////////////12990021
|

79410001

| 13990024

13990002
1299001

["/ 13990002

8
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UPRIGHT PAD

PN DESCRIPTION QTY
11990027 |BOLT, HEX, 5/16-18 x 1 Z5
13990013 |WASHER SPLIT LOCK, 5/16 Z5
93420094 |PAD HINGE
98420063 |PAD

RN FNG N o

98420063

13990013

11990027

ENGINE ASSEMBLY

PN DESCRIPTION
11990012 |BOLT, FLANGE LOCK, 5/16-18 x 3/4 Z5
11990013 |[BOLT FLANGE LOCK, 5/16-18 x 1 Z5
11990067 |BOLT, FLANGE, M8-1.25 x 15 710.9
12990007 |[NUT, FLANGE LOCK, 5/16-18 75
12990041 |[NUT M8-1.25 SS
13990046 |HARDWARE, WASHER SPLIT LOCK, 8mm
35410024 |O-RING, FOR OIL DRAIN
35410059 |OIL DRAIN VALVE
91410039 [HIGH MOUNT MUFFLER
91410041 |[HEAT SHIELD WELDMENT
91410045 [HORZ, HIGH MOUNT, ENGINE BRACKET
91410046 [HEAT SHIELD PIPE GUARD
ENGINE |ENGINE, OBTAIN FROM ENGINE DEALER

91410045 780N

O
<

(YR YR SN [N RN N N (o Y TN NG N

11990067
USE THREADLOCKER

11990012
12990007
12990007

35410024

35410059
11990013 ~_ 71410039

X

OBTAIN ENGINE
HARDWARE FROM
ENGINE DEALER

21410041
13990046

12990041

21410046
OPTIONAL HEAT SHIELD

o ,.
@,rlght
commercial products

P/N 79530026 13 © 2010 Wright Manufacturing, Inc. All rights reserved



BATTERY BOX ASSEMBLY Cright

ommercial products

PN DESCRIPTION
11990001 |BOLT HEX, 1/4-20 x 5/8 Z5
11990024 |SCREW PHILLIPS, 1/4-20 x3/4 SS
12990019 |NUT, NYLOCK, 1/4-20 Z5
13990009 |WASHER, FLAT, 1/4 Z5
93410282 |BATTERY BOX
93410309 |[WSTX BATTERY BOX COVER
93410316 |WSTX BATTERY HOLD

REF BATTERY, 12V

O
<

N R AN Y

12990019

93410316

12990019

13990009

93410309
11990001

93410282
11990024

CASTER ARM ASSEMBLY

PN DESCRIPTION
11990034 |BOLT HEX, 3/4-10 x 6 1/2 Z5
12990025 |[NUT CASTLE, 1.000-14 P8
12990026 |[NUT NYLOCK, 3/4-10 Z5
15990012 |PIN COTTER, 0.125 x 2.50
17460003 |BEARING DUST CAP
72460012 |WHEEL, FLAT-FREE 11 X 4.00 - 5 NHS
77460001 |[CASTER ARM SEAL
77460002 [TAPERED ROLLER BEARING CONE
77460003 [TAPERED ROLLER BEARING RACE
93410303 |[WSTX CASTER YOKE WELDMENT
98440006 |[WSTX 52 CASTER ARM ASSEMBLY
98460019 [BEARING KIT FOR 11X400-5 CASTER WHEEL
98460031 [BEARING KIT, CASTER ARM
98460046 |[CASTER WHEEL KIT, 11 X 400-5

O
<

RN BINININININININ|H

N

17460003
15990012

12990025

93410303

11990034

/l} AN
98460046

72460012

98460031 &

N 98440006
77460003 >N

77460002
77460001

12990026

98460019
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RIGHT IDLER ARM ASSEMBLY Qright

PN

DESCRIPTION

25410003

CIS BEARING BUSHING

77410015

SEALED BALL BEARING

98460048

RIGHT IDLER ARM ASSEMBLY

NSy b

77410015

25410003

77410015

/98460048

LEFT IDLER ARM ASSEMBLY

PN

DESCRIPTION

25410003

CIS BEARING BUSHING

77410015

SEALED BALL BEARING

98460047

LEFT IDLER ARM ASSEMBLY

[Ty [y ]

P/N 79530026

77410015

25410003

77410015

/98460047
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RIGHT CONTROL LEVER Cright

ommercial products

PN DESCRIPTION
11990092 |BOLT HEX, 5/16-24 x 3/4 Z5
12990051 INUT NYLOCK, 5/16-24 Z5
13990013 |WASHER SPLIT LOCK, 5/16 Z5
17420004 |GRIP, CONTROL LEVERS
77410006 [BEARING, BALL, 0.500 x 1.125 x 0.310
77410008 |BALL END, 5/16-24 RH
87420016 |BEARING SPANNER
93420111 |[CONTROL SYSTEM TORSION BAR RIGHT
98420066 |RIGHT CONTROL LEVER ASSEMBLY

O
<

R ERININININININ|A

17420004 §

77410008

93420111

13990013

11990092

LEFT CONTROL LEVER

PN DESCRIPTION
11990092 |HARDWARE, BOLT HEX, 5/16-24 x 3/4 Z5
12990051 |[NUT NYLOCK, 5/16-24 Z5
13990013 |WASHER SPLIT LOCK, 5/16 Z5
17420004 |GRIP, CONTROL LEVERS
77410006 [BEARING, BALL, 0.500 x 1.125 x 0.310
77410008 |BALL END, 5/16-24 RH
87420016 |[BEARING SPANNER
93420110 |[CONTROL SYSTEM TORSION BAR LEFT
98420067 [LEFT CONTROL LEVER ASSEMBLY

17420004 i

@)
<

VIR ININININININ (A

| ——98420067

e
12990051 ——a._

~

77410006 —|
87420016 — |

93420110

\ﬁ/ﬂzﬂ 0008
2

13990013
11990092
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HYDRO SYSTEM

PN DESCRIPTION
31490032 |[PUMP, 12cc (PK-3KPP-FALE)
31490033 |PUMP, 12cc (PK-3HPP-FB1E)
32410007 |WHEEL MOTOR 15P
33410089 |[HOSE, WSTX PUMP-MOTOR, LEFT LOWER
33410090 |[HOSE, WSTX PUMPS-TANK RETURN
33410091 |[HOSE, WSTX FILTER-PUMP
33410092 |[HOSE, WSTX TANK-FILTER
33410093 |[HOSE, WSTX PUMP-MOTOR, L. UPPER, R. UP, R. LOW
34490001 |FILTER HOUSING BLOCK
34490002 |[HYDRO FILTER
35410007 [FITTING, 3/8 ORING x -6 JIC ELBOW
35410026 [FITTING, 3/8 FPIPE x 3/8 MALE JIC ELBOW
35410045 |FITTING, -10 MORB X -8 MJIC, 45-DEG ELBOW
35410060 [3/8" NTP PLUG
35410063 |FITTING, -08 MORB X -8 MJIC, 45-DEG ELBOW
36410006 |[HYDRO TANK VENT CAP
91420013 |[HYDRO TANK

O
<

N N N N NS N N e T ) A N N Y N R Y

36410006 \@
Q/ 35410060

91420013

35410026
33410092
34490001

31490033
34490002

33410091

>

35410007

33410093 31490032

33410093

33410090

33410093

33410089 35410045
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FUEL SYSTEM ASSEMBLY Cright

ommercial products

PN DESCRIPTION
11990024 |SCREW, TRUSS HD MACH 1/4-20 X 3/4 SS
11990063 |SCREW, TRUSS HD PH 1/4-20 X 1/2 SS
11990133 |Bolt 1/4-20X3 TAP Z5
12990006 |NUT, LOCK FLANGE 1/4-20 Z
12990012 |NUT, U 1/4-20
12990019 |NUT, NYLOCK 1/4-20 Z
15990002 |CLIP, HALF 5/8
18410013 |CABLE TIE, 14"

34490003 |FUEL FILTER

41410003 |BUSHING FOR FUEL TANK VALVE
41410015 |FUEL LEVEL GAUGE, WAND TYPE
41410021 |FUEL GAUGE GROMMET

41410028 |Fuel siphon 11.5 long w/90 deg valve
42420002 |HOSE, 1/4 FUEL, CARB

43410001 |HOSE CLAMP, 1/4

43410003 |1/4" Hose Ear Clamp

45410002 |FUEL TANK CAP, CARB

45410005 |CARBON CANISTER

45410007 |FUEL TANK, CARB/EPA

45410009 |FUEL REMOTE VENT WITH BARRIER
45410010 |GROMMET, REMOTE VENT
91410044 |FUEL LINE PROTECTOR, WSTX
91410048 |[FUEL TANK STRAP, WSTX
93410300 |FUEL TANK SUPPORT WELDMENT, WSTX
93420101 |BRACKET, CARBON CANISTER

O
<

AN NI R R A R R R I I R I N S N AN DS R N b

41410021

45410002 41410003

45410010

91410048

45410007
91410044

\ 11990024
\ 11990063

42420002 12990019
36' LONG
11990133
11990063
12990012

15990002

11990024

93420101

12990006>

18410013

93410300 45410005

42420002
31"LONG

34490003
43410001

42420002
44" LONG

43410003
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DECALS Cright

ommercial products

P/N DESCRIPTION QTY P/N DESCRIPTION QTY

76410001 | DECAL, ALL LOGOS 76490045 | DECAL, CE READING

76460001 | DECAL, DANGER BLADE HAZARD 76490051 | DECAL, COMMERCIAL BENEFITS

76490001 | DECAL, SHIELD MISSING 76490053 | DECAL, PARKING BRAKE

76490005 | DECAL, THROTTLE INSTRUCTIONS 76490058 | DECAL, HEARING PROTECTION

76490007 | DECAL, 52" DECK SIZE 76490059 | DECAL, AMERICAN FLAG

76490013 | DEAL, MAIN INST. PANEL 76490082 | DECAL, DANGER TRIANGLE

76490023 | DECAL, CIRCLE WITH "W” 76490090 | DECAL, STANDER X

76490028 | DECAL, CE DANAGER BLADE HAZARD 76490093 | DECAL, DECK HEIGHT SELECTOR

76490029 | DECAL, CE SHIELD MISSING 76490094 | DECAL, PATENT NUMBERS

N T TN TN TN S P PN PN TSN

76490030 | DECAL, CE MAIN INST. PANEL 76490095 | DECAL, FUSION BLADE

R RN w kRN N e

76490031 | DECAL, CE THROTTLE INSTRUCTIONS

[i:wﬂ;/ADANGE
SHIELD MISSING : DO NOT OPERATE
76410001 76490001
A CAUTION A
76490005 52 76490007 76490013
(A &% )
" 76490023 =] 76490028 (AR &~ sﬁrw 76490029

76490030 76490031 — 76490045
c.rlgllt
HEAVY DUTY COMMERCIAL
® Twin Hydro Pumps
SRR
® CastIron Spindie Housings 76490051 76490053 76490058

76490082 76490059 A (6490090

76490093 Fu‘iqn’

76490094 76490095
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